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SHINE I[NDUSTRIAL CO., LTD.

ALK F R E B F P Hra04k 105k
10, LANE 49, HSIU-CHUNG STREET, TSENG-TSUC HSIU-SHUI, CHANG-HUA, TAIWAN

AT AL P ISR E AT AL R aE38 (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as):

#% H B (Sample Submitted By) @ JRI-FERMHA RR S (SHINE INDUSTRIAL CO., LTD.)

1.2 4 4% (Sample Description) @ AP AXLE (AP #u)

B4k & B (Sample Receiving Date) 1 2014/03/07

M2 Ml (Testing Period) : 2014/03/07 TO 2014/03/14 =

W) E £ (Test Requested) :  HIEEP £H, £HRoHS 2011/65/EU Annex 11 5484745, 54, R, SMR4E1K.
(As specified by client, with reference to RoHS Directive 2Z011/65/EU Annex
Il to determine Cadmium, Lead, Mercury, Cr{VI) contents in the submitted
sample.)

MR F 3 (Test Method) : # R F—8 (Please refer to next pages).
MM FL(Test Results) #R T —18 (Please refer to next pages).
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BRI ERAA IRR ) AN R
SHINE INDUSTRIAL CO., LTD.

VA E KRB G BT H P AT08 105
10, LANE 49, HSIU-CHUNG STREET, TSENG-TSUO HSIU-SHUI, CHANG-HUA, TAIWAN

)24 R (Test Results)

i8] 2% 38 4% ( PART NAME)Ne. 1 P ME4SBHER (PLATING LAYER OF SILVER COLORED METAL)
®HR B ‘ %4 ) 7 AR B3R
(Test Items) (Unit) (Method) AR (Result)
es ems s e
$4 / Cadmiun {Cd) ng/kg |MOVEMARMR, A% IEC 62321-5: 201377 7%, 2 Y

VA RAS A8 SR T R AR RRN]. /

IEC 62321-5: 2013 application of

modified digestion by surface etching

and performed by ICP-AES.

/ Lead (Pb) mg/kg |BRABIEAE, %4 IEC 62321-5: 201373k, 2 60
vA g% B A% 4 T R T R AR B R AR / '

IEC 62321-5: 2013 application of

modi fied digestion by surface etching

and performed by ICP-AES.

& / Mercury (Hg) mg/kg |BESEBAAER, SHIEC 62321-4: 201397 &, 2 n.d.

AR RAR S TR R T A R /

TEC 62321-4: 2013 application of

modified digestion by surface etching
and performed by ICP-AES.

A
o

751E4% / Hexavalent Chromium ©owx |RGBIEC 62321 2008 3, BABARIERGE # Negat ive
Ce(VI) ¥itl. / With reference to IEC 62321:

2008 and performed by Boiling water
extraction Method.#
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it (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (i)
3. MDL = Method Detection Limit (7 ik{ARjmIR{)
4. *¥*= Qualitative analysis (No Unit) E-Iiﬁ\iﬁ‘(ﬁﬁfi)
5.# = a. Positive means the presence of CrVl on the tested areas
(Positived it RBMmiE 25 f48)
b. Negative means the absence of CrVl on the tested areas
(Negative f i 3% B B A0 0] 3] 57 48)
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg
with 50 cm? tested areas. / ?ﬁﬁi—ffﬁ‘;ﬁﬁ_;ﬂ.ﬁ? mg/kg with 50 cm? (tested areas)
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ARIE AT AR B 24 L 2 S AR B RSB (SRS Sor St 4h ) [ The plating
layer of samples were dissolved totally by pre-conditioning method according to below flow
chart. (Cr® test method excluded)

B AR 4541E [ Name of the person who made measurement: Climbgreat Yang
;| IR B FA L GRARE S Name of the person in charge of measurement: Troy Chang

BRELBNEAIE / Flow Chart of Stripping method for metal analysis

ks /
Preparation ' ”
‘L l g4 Cr
mEXELTE S/ AR R A/
Sample measurement {weight) Sample measurement (area)
Li&Pb\ﬁ%CdGﬁHg v :
_ i i F s S
BT OEER / Add appropriate amount of pure water reagent
Prepare suitable acid solution ¢
é o dh B RS EATHER /
iR ERY / Heat to boiling to extract
Put sample into acid solution J’
‘l' Ak sk [ Cool, filter digestate through
BEENAE : filter
Dissolve plating layer Jv
4’ MNBERIRE /
s/ Add diphenyl-carbazide for color development
Solution ‘ 1
‘L’ VAR Oh - B R R R, BinlbhabiRik /L 640
BRIBAERA T RAHR nm &R |
ICP-AES . measure the absorbance at 540 nm by UV-VIS
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{(The tested sample / part is marked by an arrow if it's shown on the pheto.)
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** A LER (End of Report) *#
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